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TEST REPORT
=
Lk 20211005J26778
Report ID
y A 78 JECEE FE AR _
R BT AT RS T
Rechargeable Li-ion Battery \
Sample Name Trade Mark
Module
LEREP NI TP-HS50 FEaRES SEhf
Model/Type 51.2V 100Ah 5.12kWh Sample status Good
ZAEHAT WL 3L ) 2% BRI AR A A PR A 7]
Applicant SolaX Power Network Technology (Zhejiang) Co. ,Ltd.
Hihf EJTYI%‘*)U'I‘I ﬂ?ﬁﬁ%ﬁﬂﬁgﬁfﬂi%ZSS%
A Iic;ant Address No0.288,Shizhu Road, Tonglu Economic Development Zone, Tonglu City, Zhejiang Province,
pp 310000 P. R. CHINA
G A WL 3% ) 2% BEVR T AR i A A R 2 7]
Manufacturer SolaX Power Network Technology (Zhejiang) Co. ,Ltd.
Hodik - WRCLAA AU T A P 22 55 T IX A Bk #2885
Manufacturer No0.288,Shizhu Road, Tonglu Economic Development Zone, Tonglu City, Zhejiang Province,
Address 310000 P.R. CHINA
I B HA SRR B A R 7]
Test Lab CQC Intime Testing Technology Co., Ltd
- T R R TR K 5 K 13685 A KIBIAHE Sk

Lab Address

East Taihu Technology and Finance City, N0.1368 Wuzhong Dadao Rd., Wuzhong Economic
Development Zone, Suzhou, Jiangsu.

RIS BRI CRT fak bz i) @il 4 IR dE T 5-BhREE38.377

Standard Recommendations on the Transport of Dangerous Goods, Manual of Tests and Criteria,
Specification ST/SG/AC.10/11/Rev.7/Section 38.3

KT - e AL TR, HRBh: by ANERLEE. HEI. oRH]EH

Test Item Altitude Simulation, Thermal Test, Vibration, Shock, External Short Circuit, Crush, Force Discharge

BFEH I 2021-10-13

Receiving Date

SERU A 2021-11-15
Completing Date

RIWLEIL - PR RE S A _EIRBRiEEER

Conclusion The Submitted Sample(s) Meet the Requirement of the Standard.

LRIEZSETE IR AE: 20+5°C

Test Condition Ambient temperature

TiH e

Engineer (/3-3'8

- CQCITEI =
At = Seal of CQCIT

Auditor WZES S Q

R H
B Data of issue
Approver R A 2021-11-15
ITC-4-B-B72-A 2019-11-01
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Description of the sample
W5 H BE SRS PR
Test Item Sample No. Sample State
~ BN ABCEIEIS, B HIRE
Bl1~ B2 . :
At first cycle, in fully charged states
T1~T5
B3~ B4 RSN FEMAIRER, 54T R
After 25 cycles ending in fully charged states
C1~C5 ELNFORCB IR, 50%BFAE B RS
At first cycle at 50% of the design rated capacity
T6
C6-C10 25N SRR, 509 A A AR
After 25 cycles ending at 50% of the design rated capacity
\ FANABCEIEIR, e RHEIRGE
At first cycle, in fully charged states
T7
\ F2EN ARG, BAERHIRE
After 25 cycles ending in fully charged states
AxA N > / S e S N \*
At first cycle, in fully discharged states
T8
- 25N ATBCAIEIE, FE 2R
C21~C30 S ;
After 25 cycles ending in fully discharged states
#TE
Remarks
1, Zbea KRB Rb A
This sample is large battery
2, HWIBBRARRIT I R R 3 E, T7HHAEH

The battery module is not designed with overcharge protection. T7 item is not applicable.

3, o it 1R R 0 R S A o e P b S 2 A S R R AR B R AT I
Voltage measurements and short circuit tests of the sample were performed by placing the battery
module on a connecting base.
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Sample Fundamental Parameters
15 H ZH 1 H ZH
Item Parameters ltem Parameters
WUE 2 B (AN) 100 FRARHLIE(V) 51.2
Rated capacity(Ah) Nominal voltage(V) '
W TS — /N (Wh) 5120 7o HLE (V) 584
Watt-hour rating(Wh) Limited charge voltage(V) '
. B IIE LS N
%EEEE{}ﬁ(A) Ei.j(:@.d:ﬁEEEE{}IL(A).
Charge current(a) 50 Maximum continous charging 60
9 current (A)
78 HL AR LE HLR (mA) 5000 JHCHL LA (A) 50
End charge current(mA) Discharge current(A)
b £k U (V) 40 I S () 16
End of discharging voltage (V) Cell numbers(pcs)
Maximum discharge current(A) Model of cell
Capacity of cell(Ah) Permutation of cell
ol ¥ ®218mm  olfF: K <18mm
a4 L Cylindrical®=18mm Cylindrical®<<18mm
AT IR g y
Shape of cell WESEL RSl odindih
Prismatic Pouch Cell Button Cell
ITC-4-B-B72-A 2019-11-01
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Photos of Sample

FE 54 & A (Sample photograph) -1

i B A (Sample photograph) -2
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Photos of Sample

FE 5 B F (Sample photograph) -3

F i A (Sample photograph) -4

ITC-4-B-B72-A
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Photos of Sample

FE 5 & F (Sample photograph) -5

5 B 2 M
AR W 0 P 5 50 B 7 0 7 B 0 AT T BT 0 R B T R T ) T P D 1 A T e SR T T T S B AR TR

0 S\ LA

F i A (Sample photograph) -6

ITC-4-B-B72-A 2019-11-01
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Photos of Sample

B R (Sample photograph) -7
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Photos of Sample

R FE R F (Connecting base photograph) -9
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FHANTEZRAG I AR A R 2 7]
CQC Intime Testing Technology Co.,Ltd
For U AR
Test Report

oz I &5 5
Test results
2k 38.3.4. 175 BT
Clause 38.3.4.1 Altitude simulation
TR Lt R EE B A S AE T 25 T B T 11,6 TR IR B5 35 5 (20 + 5°C) FAE R D6/
W R i o

Test Procedure

Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at
ambient temperature(20+5°C).

BRER
Test
requirement

AN A AR A AN KR 52 FEth 1 5 R AS /NI B )
90%, Jii E4iRR{E0.1%)

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.

(RIEEES AT AT A AR AFE K, BAREERTE &L
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 1.
ghik
Pass/Fall P
Conclusion
ITC-4-B-B72-A 2019-11-01
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LORIIEEEZS
Test results
K 38.3.4. 2R A%
Clause 38.3.4.2 Thermal test
TRIE LR L ZE S S TR AR B 25 T 72 £ 2°CIA A T AR D6/, B ARG
T B4 T-40 + 2°CHIFEAT TAFTBCEE D6/ o PN S 1 B0 B2 - 1] F) i KN T T g 930
oy SRR EEHT, HLSERA0, AR T G F AT F i A AE PR B (20 +
5°C) #7124/ NS
MR | TR B et R H 2 5 T A i 1 6 U P PR F ) 2820 2R 127N B
Prozzzture Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 + 2°C,
followed by storage for at least six hours at a test temperature equal to -40+ 2°C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20+ 5°C).
For large cells and batteries the duration of exposure to the test temperature extremes should be at
least 12 hours.
| AR AN AN B AN K (A S FLB I T H AN NIRRT L
BRER | 90%, JF 8472 IR1E0.1%)
Test

requirement

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.

RMEER | AR AL AR AR, AEK, BAREEETE W2
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 2.
g5
Pass/Fail P
Conclusion
ITC-4-B-B72-A 2019-11-01
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Test Report

=5
%K
Clause

38.3.4.3 #EEhAHK:

38.3.4.3 Vibration

M0 R
Test
Procedure

LA VB2 K B TR B & (H B AR B AN RE IS B R AR TR DA BE v AR IR B
PRENN R ESLIETE, XHURRA R M THZEI200Hz, FiEIEI7HZ, #559155 %,
XTHLAT NS 2 . N7 HZIF UG, OR¥FLgn (I RIERE, B FIMRIAR|18 Hz. A5
FHRIE (0.8 SRS L.6 SEK), JFRIMGIR S BFAIIE LIS gn (R4 N
50 Hz). R KOs B2 AR FFFES gn B2 Z 48 N 200 Hz.

XPRBUHIBA : THZITAR, TRIFL gn BRI, BERIRIAF|18Hz. AR5 R IRIE
TRIFIE0.8 AR (EMMHE1.6 Z2K), FHIEINMAR B3 KIE LA FI2 gn (1% 27925

Hz). H RN R AE2 gn ELEFIHIZ I I £200Hz .

3 YR Bl AN = AN FARAR FLA MLt 228 7 6 104 — 5 1 L HEAT 120K, IR 3/
i, Fo—AMRET A T B

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells
in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform
with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes.

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18Hz is reached.
The amplitude is then maintained at 0.8 mm(1.6 mm total excursion ) and the frequency Increased until
a peak acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is then
maintained until the frequency is Increased to 200 Hz

For large batteries: from 7HZ to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm(1.6 mm total excursion) and the frecuency increaseditil a peak
acceleration of 2 gn ocroxmmately 25 Hz). A peak acceleration of 2 gn is then maintained until the
frequency is increased to 200Hz

This cycle shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular

mounting positions of the cell. One of the directions of vibration must be perpendicular to the teminal
face.

BRER
Test
requirement

AN AT AN AR AN KR5S F I R T 6 H AN /N T DU F R 1
90%, Jii & 151Kk FR1E0.1%)

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.

Rgs R | AR AL AR AR, AEK, BAREEETE LIRS
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 3.
ghik
Pass/Fail P
Conclusion
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%K
Clause

38.3.4.4 W RAH:
38.3.4.4 Shock

R Wiz
Test
Procedure

R R A R 2 P W ] S R T ARG b, SCORRSCHEAE G r AL ) P A 22 3
[
BEAS 222 32 B K 2150 gn ARk P RFSEIT (816 Z2 A0 - 1R sZ b i . KA R 2z
S KN EES0 gn ARk RS2 A] 11 2200 2 IR sZ B il o

ol flbil
| 100850

N B4 DL 150gn (o5 5

mass

HEVIMED KR IESZ s R, Bk
[ 30000

w%ﬁsgw,ﬁ@@mﬁﬁﬁ%ﬁﬁmﬁaww<ﬁ54 TEE s MED Rk
PRSI ] 11 ZERB I TF 3% s
T F B B 2 ZE = AN FLAR 36 BLA H VU 223 7 A I 2 = o, SRR R
4% = b, M2 18 k.

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will

support all mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6

milliseconds. Altematively, large cells may be subjected to a half-sine shock acceleration of 50 gn and

pulse duration of 11 milliseconds.

Small batteries shall be subjected to a half-sine shock of peak acceleration of 150 gn (or
—

[ 100850
| { [mass )
Acceleration(gn )=" , which is smaller) and pulse duration of 6 milliseconds. Large
batteries shall be subjected to a half-sine of peak acceleration of 50 gn (or Acceleration(gn )=
>

[ 30000

| mass . . . -
N , Which is smaller) and pulse duration of 11 milliseconds.
Each battery shall be subjected to three shocks in the positive direction followed by three shocks in the
negative direction of three mutually perpendicular mounting positions of the battery for a total of 18
shocks.

BRER
Test
requirement

AN AT AN AR AN K (I 78 H i 0 T B H AN /N T IUAACHT F R 1)
90%, Jii & 151Kk FR1E0.1%)

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.

RgE R | AR AR AR AR, AE K BAREUETE R4
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 4.
g5k
Pass/Fail P
Conclusion
ITC-4-B-B72-A 2019-11-01
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Test results
FK 38.3.4.5 S ERKE B
Clause 38.3.4.5 External short circuit

L A B2 1) S SE i FE R e AE5T7+4°C R, FEULIRE ™0 AT AN LS, AR 1) 5
PEAENE/NT0.1Q, FFEERiig B AP FEIRIE [P 2)57+4°C)5 £ /0 AR EL hy XK
RUeR A, AR STl PR MR G b U S ) PR B el THBR ) — 20— IR OR IR T 88U

i | RIS N LRAL

Uilinw s The cell or battery to be tested shall be temperature stabilized so that its external case temperature

Prozizture reaches 57+4°Cand then the cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0.1 ohm at 57 +4°C. This short circuit condition is continued for at least
one hour after the cell or battery external case temperature has returned to 57+4°C. In the case of the
large batteries, has decreased by half of the temperature increase observed during the test and
remains below that value. The cell and battery must be observed for a further six hours for the test to be
concluded.

&j‘%* AR ARRIT170°C, MR RBEZ. REK,

es
requirement | External temperature does not exceed 170°C. No disassembly, no rupture and no fire.
Kol HPSEIREAEITL170°C, AR, AR AE K, BAREEEVE N IERS
WAV ]

Test results

External temperature does not exceed 170°C. No disassembly, no rupture and no fire. Test data is
shown in Annex 5.

i
Pass/Falil P
Conclusion
ITC-4-B-B72-A 2019-11-01
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%K
Clause

38.3.4.6 fEEi/HIE
38.3.4.6 Impact/Crush

R Wi
Test
Procedure

ofitily GEMTERA/NT18.02 KA BAEIEHD
Impact(applicable to cylindrical cells not less than 18.0 mm in diameter)
e BE LB TR L, 4 ELR 15.8mm0. Imm A R AR B HAERE S L, — B
9.1Kg+0.1KgMEHE N6 + 2.5 cmim L 2 AE B BIHIE st e, AR R AT
TP B2 BT R A b O EAR Y 15.8mmiiE . AR R g5z — ik dE s,
HLY 4 251 7 L 526 45 TR
The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm + 0.1mm
diameter stainless steel bar is to be placed across the centre of the sample. A 9.1 kg + 0.1 kg mass
is to be dropped from a height of 61 + 2.5 cm on to the sample.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8 mm + 0.1mm diameter curved surface lying

across the centre of the test sample. Each sample is to be subjected to only a single impact. The
battery must be observed for a further six hours for the test to be concluded.

BH R CEH TRAIE .. 285, 6 M/ it M B AR /N T 18.0Z K I [ A 7 Fi )

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than
18.0 mm in diammeter

KR IR BHE AP I A F s, $5 s BRI R, sl K200y 1.5em/s 45 e dp 2k it
17, BRHILLF =G0 —: (a)itihni /& ik 2] 13kN+0.78KkN; (b) FEIH ) HL & T & 2
/1>100mV;(c) BB AR T ik I R 46 )7 2 (50%E LA b o AT TE AN 825 Ha Jth b7 A 3¢ B 11— [H it
IR SO Y Y T {8 W 22 1 S O 1 5 A E R YA NS i = R D [0 )R O 5 M i = 2
R U — R ey, b TP L 5B h 4 R

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the
first of the three options below is reached. (a) The applied force reaches 13 kN + 0.78 kN; (b) The
voltage of the cell drops by at least 100 mV; or (c) The cell is deformed by 50% or more of its original
thickness. A prismatic or pouch cell shall be crushed by applying the force to the widest side. A
button/coin cell shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush
force shall be applied perpendicular to the longitudinal axis. Each test cell or component cell is to be

subjected to one crush only. The battery must be observed for a further six hours for the test to be
concluded.

BORER
Test
requirement

ARSI EANEIE170°C, A, AR, A K.

External temperature does not exceed 170°C.. No disassembly, no rupture and no fire.

(RIIEE S

Test results

ShFeiR EEANEIE170°C, AR, AR AE K, HARBEETE LT %6
External temperature does not exceed 170°C. No disassembly, no rupture and no fire. Test data is
shown in Annex 6.

g5
Pass/Fail P
Conclusion
ITC-4-B-B72-A 2019-11-01
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Test results
K 38347 EERHE
Clause 38.3.4.7 Overcharge
78 FEL R IAT A 2B A 1A g R P B KRR 78 L AR RO R % o R R e/ LSS RN A T
(@) 294013 7 10 78 FEL o R R 18 VIR, R4 10 5/ o1 FE R 2455 F it 4 K 78 1
R N22 VBN (D) MBS R 7 R 18 VI, KU
FE N KT8 H RS R 1. 248 o 1% S AE PR R B2 R AT o BEAT AR BRI TR B 924 /)
BRI | . e 7S B R SRR T R
Test The charge current shall be the twice the manufactures recommended maximum continuous charge
Procedure current. The minimum voltage of the test shall be follows:(a)When the manufactures recommended
charge voltage is not more than 18V, the minimum voltage of the test shall be the lesser of two times
the maximum charge voltage of the battery or 22V.(b)When the manufactures recommended charge
voltage is more than 18V, the minimum voltage of the test shall be 1.2 times the maximum charge
voltage.Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
The test sample shall be observed for a further 7 days.
BRER ) i, k.
. No disassembly, no fire.
requirement
BR[|
Test results
5
Pass/Fail \
Conclusion

ITC-4-B-B72-A

2019-11-01
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Test results
K 38.3.4.8 &I
Clause 38.3.4.8 Forced discharge
H I AE PR SER B R 512V B FR IR AR G, DRI )3 R P i R Rr A 8 FIR AR
WA HL IR SR T
A — AN R/INFI Ty 2853 1) v BH A7 28 55 e P s A B B FELVISE B K LASRAT I E PR T FE FEL VA
BEAS FEL T SR A TR R P A ] 187 55T LA e 2 B ok LAER A 6 R o A 9 1 T FRL 65 oA J WL 2
MWECPER | K b7 K.
Test Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
Procedure power supply at an initial current equal to the maximum discharge current specified by the
manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test current (in ampere). The test sample shall be
observed for a further 7 days.
BRER | Rapek, FHA.
Test . .
. No disassembly, no fire.
requirement
Rras R | AR, A K EARBIE TE LT 8
Test results No disassembly, no fire. Test data is shown in Annex 8.
g5
Pass/Fail P
Conclusion
ITC-4-B-B72-A 2019-11-01
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MR 1 = BRI
Annex 1. Altitude Simulation
RS R BT REHT WK G AR5 OCV/ REHR v
Sample Before test Before test After test | After test OCV: Mass Loss R .
No. OCV:1 (V) Mi (kg) OCV2(V) | M2 (kg) (%) (%) emarks
B1 53.37 53.55 53.36 53.54 99.98% 0.019% -
B2 53.39 53.58 53.39 53.58 100.00% 0.000% -
B3 53.39 53.66 53.38 53.65 99.98% 0.019% -
B4 53.39 53.55 53.38 53.54 99.98% 0.019% -
LR H
Blank
below
ITC-4-B-B72-A 2019-11-01
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Test Report

PR 218 B iR 5
Annex 2. Thermal test
Hms IR AIHT RE 5 A5 OCV/ FREHRR e
Sample Before test Beforetest | Aftertest | After test OCV: Mass Loss | o 9
No. OCV1 (V) M1 (kg) ocVa(V) | M2 (kg) (%) (%) emarks
Bl 53.36 53.54 53.35 53.50 99.98% 0.075% -
B2 53.39 53.58 53.34 53.53 99.91% 0.093% -
B3 53.38 53.65 53.35 53.62 99.94% 0.056% -
B4 53.38 53.54 53.35 53.51 99.94% 0.056% -
LR H
Blank
below
ITC-4-B-B72-A 2019-11-01
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Annex 3. Vibration
Hms IR A HT RE 5 A5 OCV/ FREHRR e
Sample Before test Beforetest | Aftertest | After test OCV: Mass Loss | 9
No. OCV1 (V) M1 (kg) ocVa(V) | M2 (kg) (%) (%) emarks
Bl 53.35 53.50 53.35 53.50 100.00% 0.000% -
B2 53.34 53.53 53.34 53.52 100.00% 0.019% -
B3 53.35 53.62 53.35 53.62 100.00% 0.000% -
B4 53.35 53.51 53.34 53.51 99.98% 0.000% -
LR H
Blank
below
ITC-4-B-B72-A 2019-11-01
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Annex 4.Shock
Hms IR AL HT RE 5 A5 OCV/ FREHRR e
Sample Before test Beforetest | Aftertest | After test OCV: Mass Loss | 9
No. OCV1 (V) M1 (kg) ocVa(V) | M2 (kg) (%) (%) emarks
Bl 53.35 53.50 53.35 53.49 100.00% 0.019% -
B2 53.34 53.52 53.34 53.51 100.00% 0.019% -
B3 53.35 53.62 53.35 53.62 100.00% 0.000% -
B4 53.34 53.51 53.34 53.51 100.00% 0.000% -
LR H
Blank
below
ITC-4-B-B72-A 2019-11-01
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PR 54N A B
Annex 5. External short circuit
Sy R BT VIR BERE .
Siﬁrr?nlszﬁo Voltage before test Initial Temperature Max Temperature Reﬁfrks
S v (C) ()
B1 53.35 56.2 56.3 -
B2 53.34 56.1 56.2 -
B3 53.35 56.1 56.3 -
B4 53.34 56.1 56.3 -
LR H
Blank below
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Annex 6. Impact/Crush
) D=1 = Re=ay=|
S?r:tl:%fN%O. Voli?fgff;‘lf‘test Initia??riﬁm{u;fature Maxm;eﬁr?ﬁele%ture Reﬁiirks
V) () (C)
C1 3.304 23.2 23.3 -
Cc2 3.308 23.3 23.4 -
C3 3.308 23.2 23.3 -
C4 3.308 23.2 23.3 -
C5 3.304 23.4 23.4 -
C6 3.304 23.3 23.4 -
C7 3.308 23.2 23.3 -
C8 3.306 23.3 23.4 -
C9 3.304 23.2 23.3 -
C10 3.304 23.2 23.3 -
LR 2H
Blank below
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- R AR B iR .
sample No. Voltage before test Initial Temperature Max Terpperature Remarks
V) () (€)
D =
Blank below
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Annex 8. Forced discharge
; B SR
S?r:tl;?fN%o. Voli?fgf?}lf‘test Initia??r?m{u;fature Maxm;eﬁr?ﬁele%ture Reﬁiirks
V) () (C)
C11 2.719 234 45.7 -
C12 2.726 23.5 49.2 -
C13 2.724 23.2 46.3 -
Cl4 2.726 23.4 50.1 -
C15 2.725 23.3 47.6 -
C16 2.729 23.3 45.6 -
C1v 2.720 23.4 45.7 -
C18 2.724 23.5 43.9 -
C19 2.718 23.5 49.7 -
C20 2.722 23.5 46.5 -
c21 2.719 234 45.8 -
Cc22 2.719 23.2 43.9 -
C23 2.730 23.3 50.4 -
C24 2.728 23.2 48.6 -
C25 2.718 234 47.8 -
C26 2.725 23.2 46.5 -
c27 2.724 23.3 45.7 -
Cc28 2.718 23.3 45.6 -
C29 2.719 23.3 49.4 -
C30 2.718 235 46.1 -
U2 H
Blank below

— iR & 4R End—
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Statement

1. R AP @ E TR L4 ARE, RAFEIFLH.
Don’t copies the report partly, if you don’t obtain the Iaboratory allow you to do that, unless you copy the whole
report.

2. AR I 48 R AT P AR A S0 2o
The test report is only valid to the sample which has been tested
3. FAAMLERA F, HAMEIRES T HARANME BRE
If you have any objection to the test result, please submit it to the laboratory in writing within 10 days after
receiving the report.

4, AR S0 Fol AL AR MRS =+ B RARE, ) KA AE R R A4 B AT R
The sample must be collected within 30 days after receiving the test report. The overdue sample will be
disposed of as waste by the laboratory itself.

5. WiREME AN £ T AE, REAFB. FRFRIE.

This report only as a reference for client, can't be considered as a basis for litigation, arbitration and so on.

AR MDA . P INE AR B AR TR 5]
Test Lab.: CQC Intime Testing Technology Co.,Ltd.
EERMAE: RN T R P 2GR X E P Ki 13685 A K #H A 4 ek
Headquarter address: East Taihu Hi-Tech & Finance Town, No0.1368, Wuzhong Road, Wuzhong Economic
Development Zone, Suzhou, China

WRBUZm AL . 215104 %, 7% : 0512-66303621
1% A : 0512-66303625 E-mail: cogc_jsz|b@126. com

FONF ORI E A FO4AE 580365

BEDEMA: Wi fEET KER19F F & K L#E102£1020F
w35 : 0574-63895313

EH B E AR EITAE XN T —E139F PR B A KE13AE
w15 : 0755-82889188-8118
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